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Clanada is known for its vast
rural areas but less well known

is the large size of its rural popula-
tion. Census data' from 1991 reveal
that 31.6% of the Canadian popu-
lation live in rural areas, including
communities of up to 10 000 peo-
ple. Provision of health care is
increasingly threatened in many of
these areas. Although physicians
have always practised in rural areas,
it is only recently that rural medi-
cine has been studied as a distinct
entity with a need for special skills,
and factors that encourage or dis-
courage physicians from pursuing
practice in rural settings have been
identified.

During the past 30 years, the
number of women physicians has
increased dramatically. Many
women patients, especially younger

ones, prefer women physicians.26
Although largely neglected in the
past, factors that are important for
treating women patients are now
being identified.68 Women physi-
cians can be important advocates
for adequate and appropriate med-
ical services for women. It is also
important to have both male and
female physicians as role models for
young people contemplating careers
in medicine.
The need for women physicians

is especially evident in rural areas
where many women patients have
the same needs and desires as urban
women for same-sex health profes-
sionals. Also, fewer health services
for women, such as breast screening
clinics, sexual assault teams, and
women's shelters and counseling
agencies, are available in rural
areas, 9-11 and lack of public trans-
portation in some cases restricts
their accessibility. " The physical
and psychological health of rural
women has been neglected,'0 and
more research is needed on this and
other rural health services.'2
A search of MEDLINE and the

Family Medicine Literature Index back
to 1990 and a manual review of the
Journal of Rural Health revealed only

seven articles about women physi-
cians practising in rural areas.
Their bibliographies were exam-
ined. Two supplementary literature
searches were run on "rural health
resources for women (and rural-
urban differences)" and "patients'
preferences for physicians' gender."
We also used the Annotated
Bibliography of Women in Medicine by
Walters and McNeill,'3 a resource
of more than 450 references from
1938 to 1993, to identify papers
with rural components.

Factors affecting all rural
physicians
Distinct professional and personal
differences are found between rural
and urban practice. Most rural fam-
ily physicians practise with limited
or distant specialist backup. The
few specialists practising in rural
areas are predominantly general
surgeons, with smaller numbers of
general internists and a few radiolo-
gists, psychiatrists, obstetricians,
anesthetists, and others.'4'6 Many
rural areas also have a shortage of
family doctors. For example, in
rural Ontario there is one family
physician for every 1751 people
compared with the provincial rate
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of one for every 1105.'1 This short-
age makes it difficult to limit patient
demands on physician time and
availability.

Most rural family doctors provide
extensive hospital-based medical
care in addition to office-based care,
housecalls, and nursing home care.
In one Ontario study,14 74.2% of
rural doctors did emergency depart-
ment work, 58.70% did obstetrics,
and 20.50% did anesthesia. This work
is often unpredictable and common-
ly disrupts office practice, recreation,
family, and sleep. Physicians in rural
practice also face barriers to continu-
ing medical education, including
time and cost for travel and difficulty
arranging practice coverage when at
meetings or conferences.

Recently a fact finder17 commis-
sioned by the Ontario Ministry of
Health, the Ontario Hospital
Association, and the Ontario
Medical Association identified
many of these problems, and stated
that the continued provision of
basic physicians' services is at risk in
most rural areas of Ontario.

Degree of isolation and size of
community are also important. A
Canadian Medical Association
study'6 found that rural physicians
closest to urban centres (within
60km) reported the greatest satisfac-
tion with jobs, hours of work, profes-
sional backup, availability of
specialists, continuing medical edu-
cation, spousal job opportunities,
cultural opportunities, and children's
education. Physicians in the most
distant (more than 160 km from
urban centres) and smallest (popula-
tion less than 5000) rural areas
reported the least satisfaction. 16

Factors affecting rural women
physicians
Physicians often grapple with bal-
ancing their multiple roles, especially

women physicians who have young
families. The complicated roles of
physician, wife, mother, and individ-
ual often result in role strain."1825
Role strain occurs when one tries to
manage and fulfil competing but
fluctuating role obligations.' 1,26
Whether or not they have full-time
careers, women are often expected
to be primarily responsible for the
home and for children. In many
cases, women choose not to delegate
these home affairs while pursuing
their medical practice.'8 A study27 in
the United States of women in acad-
emic medicine indicated only 4% of
these women's spouses were the pri-
mary caregivers to their children
during times of illness.
Among female physicians the

presence or absence of role strain is
associated with level of self-esteem
and work satisfaction.2'28 In a sam-
ple of British female general practi-
tioners, a job's interference with
family life was the primary job
stress that predicted high levels of
job dissatisfaction and lack of men-
tal well-being.29 The ability to bal-
ance marriage and medicine has a
direct influence on well-being and
ability to manage work-related
stresses. When the stresses cannot
be managed, both family life and
career often suffer.20'2"28'29
The multiple roles of women

physicians who juggle their medical
careers with their marriages,
homes, and children can be further
complicated in rural settings. First,
the hospital and after-hours call
responsibility can be difficult for
physicians who are mothers. Being
mothers affects their hours of work
whereas being fathers does not
affect men physician's hours.30
A rural setting is less likely to

offer a large pool of physicians with
whom to job share, if desired. It is
also more difficult to find practice

coverage for maternity leave, as
physicians available for longer rural
locum tenens are even more scarce
than are those for short-term
placements.
A desire for selectivity in the

scope of practice can discourage
women physicians from establishing
in rural areas. Actual or perceived
male colleague resentment or hostil-
ity can convince a woman physician
to locate in a city where she can
have an office-based practice more
easily without feeling that she is
neglecting a portion of the "duties"
of the physicians in the area, such
as hospital emergency, obstetrics,
and anesthesia responsibilities.

Rural areas often do, however,
provide opportunities for women
physicians to feel connected with
the community. They might feel less
isolated when looking for help with
child care, as the community often
rallies to their aid, especially in
emergencies.
Women physicians' spouses dif-

fer significantly from the partners
of their male counterparts. Ogle
et al3' found that 75% of women
family physicians' spouses are pro-
fessionals with graduate degrees
(usually also physicians) and are
most often employed (98.9%). In
contrast, fewer than 30% of
women married to male family
physicians have graduate degrees,
only 33% are employed outside
the home, and only 13% are
employed full time.3' The differ-
ence in spouse employment rates
for male and female doctors is
more pronounced among families
with children. The high propor-
tion of two career families among
women compared with men physi-
cians potentially increases role
strain for women whose profes-
sional husbands have after-hours
commitments as well.
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Mutual interest in living in a
rural setting is a factor affecting
both male and female physicians
establishing in rural areas; however,
an opportunity for spousal employ-
ment is less often a factor listed for
male physicians than for female.3'
Thus, a key factor affecting a
woman physician's decision to
practise in a rural area might be
the absence of job opportunities for
her partner.

Not all women physicians are
married or have children. Women
physicians are more likely to be
divorced or never married than men
physicians. 9'30'3' For single women
physicians, rural settings offer a
smaller pool of social contacts or eli-
gible partners. Maintaining appro-
priate relationship boundaries in
rural practice can pose additional
challenges.32 Patients are generally
ineligible as potential partners
because of these relationship
boundaries.33

Female role models are impor-
tant for women medical students
and practising physicians.8,27
Until recently, the scarcity of
women physicians practising in
rural areas made it difficult for
students to find role models of
women physicians who exemplify
successful ways of combining pro-
fessional and personal roles in
rural communities.

Studies of graduates of Ameri-
can family medicine residencies
have found that women physicians
feel less well prepared in surgical
skills than their male colleagues.34
Many women physicians prefer to
use cognitive rather than procedur-
al skills.34'35 The fact, or sometimes
even just the perception, that rural
practice requires proficiency in
technical procedures could discour-
age women physicians from rural
practice.

Addressing these concerns
In most developed countries,
recruiting and retaining physicians
for rural areas is a serious problem.
If the current trend of increasing
numbers of women physicians who
are more likely to practice in urban
areas continues, the shortage of
rural physicians could worsen.
What factors could alleviate
this trend?

Challenging issues exist for all
rural physicians regardless of sex.
Addressing these and other related
concerns will help all rural physi-
cians and the rural population they
serve. 16,1 7,36'37 The following issues
are of particular importance to
rural women physicians.

Teaming up. The larger scope of
practice expected of rural physi-
cians compared with urban
physicians (including hospital
responsibility) can be addressed in
several ways. An increasing number
of medical couples find that they
can function as a team to provide
the flexibility needed for rural prac-
tice, marriage, and family.38 In our
community, two family physician
couples have chosen two different
divisions of workload. One couple
includes a general practitioner anes-
thetist whose partner does obstetrics
for their combined practice. The
other couple includes one physician
who performs much of the hospital-
based work for their practice.
Flexibility to fit individuals' interests
and talents is the key.

Changes to rural practice. The
practice of rural medicine itself is
changing. Many areas now have
more opportunities for salaried and
group practice with flexible creative
arrangements regarding hours of
work and scope of practice. In
addition, many procedure-oriented

male physicians are recognizing the
benefits of having women physi-
cians in their group who bring a dif-
ferent and much-needed focus to
issues such as women's health.

Payment models. Payment mod-
els that recognize and reward
evening, night, weekend, and
unpredictable work appropriately
will encourage some physicians to
participate without resenting others,
female or male, who do not. In gen-
eral, physicians do not resent other
physicians who omit a certain
aspect of practice if that aspect is
highly remunerated.

Making conditions of rural prac-
tice more attractive will encourage
more women family physicians to
establish in rural areas, thus creat-
ing more role models and more
interest in practice sharing and
support.

Medical training. Several aspects
of medical training can influence
the decision to practise in rural set-
tings. As with male doctors, admis-
sion of female applicants from rural
backgrounds to medical schools,
combined with positive rural prac-
tice experiences and orientation
during undergraduate and post-
graduate medical training, could
be expected to result in more
women choosing rural practice as a
career. 16,36,39-48

Developing medical schools in
rural areas or affiliated decentral-
ized medical schools will not only
attract rurally oriented women stu-
dents, but will also increase the
chances of partners who want to
live and work in rural areas. Rural
women physicians serving as posi-
tive role models will be an impor-
tant part of those medical
schools.'8'25'27 The ideal is a flexible
training program that incorporates
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part-time positions as well as
sessions promoting awareness of
and strategies for coping with
role strain. These programs will
assist women's integration of pro-
fessional, family, and personal life
experiences. 18,20,25

Special skills. Special skills devel-
opment is often vital in rural areas.
Rural physicians with skills in anes-
thesia, surgery, and obstetrics and
with expertise in psychiatry and
women's health are in short supply.
This gives women a broad choice of
special skills to develop for rural
practice while also allowing them to
maintain a selected practice scope.

Children's education. Rural
educational opportunities for chil-
dren are an important considera-
tion for recruiting and retaining
rural physicians.'6 Rural areas that
provide good educational opportu-
nities are more likely to retain rural
physicians and provide future rural
doctors. Just as sustainable agricul-
ture strives to make the land pro-
ductive for the present and future,
so rural areas can strive to nurture
future professionals in their midst.

Benefits. Living and working in
many rural communities provide
certain benefits, such as living in
settings that urban people often
choose for their holidays; recre-
ational opportunities; minimal day-
to-day commuting; and personal
safety, which is rarely an issue.
Rural medical practice offers vari-
ety and challenge. Rural physicians
often have a deeper understanding
of their patients, whom they know
in many different roles. A sense of
community is perhaps the most
important aspect of country living.
It is easier for physicians, spouses,
and children to feel connected and

involved than it is for their counter-
parts in larger centres. The oppor-
tunity to make a difference in one's
community is unlimited. Two of the
authors are husband and wife fami-
ly physicians who have enjoyed the
challenges and benefits of rural
practice for 17 years.

Conclusion
The increasing number of women
physicians and the unique features
of rural medical practice pose spe-
cial challenges for the future. More
research on women in rural family
practice is needed to promote this
important aspect of medical care.
The reward will be satisfying rural
practice for many women as well as
men physicians and high-quality
medical care for rural communities.
Yes, the grass can indeed be greener
in the country! 0
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Les femmes
nmedecins de
famille et la
mnedecine rurale
Se peut-il que l'herbe soit
plus verte a la campagne ?
LESLIE L. ROURKE, MD, CCMF, FAAFP

JAMES ROURKE, MD CCMF(URG), MSC(M$,
JUDITH BELLE BROWN, PHD

L e Canada est bien connu pour
ses vastes espaces ruraux mais

il est moins connu pour la taille
importante de sa population rurale.
Les donnees du recensement 1991'
revelent que 31,6% de la popula-
tion canadienne vit en milieu rural,
si on inclut les communaute's de
10000 personnes et moins. On
constate que la prestation des soins
de sante est de plus en plus
menacee dans beaucoup de ces
regions. Meme si les medecins ont
toujours exerce en milieu rural, ce
n est que recemment qu'on a com-
mence a 'tudier la medecine rurale
comme entite distincte en termes de
competences speciales et a identifier
les facteurs qui encouragent ou
decouragent les medecins a conti-
nuer d'exercer dans le contexte
rural.
Au cours des 30 dernieres

annees, le nombre des femmes
medecins s'est accru de facon spec-
taculaire. Beaucoup de femmes,
particulierement dans le groupe des
plus jeunes, preferent consulter une
femme medecin.26 Meme si on les
a neglige dans le passe, on identifie
maintenant les facteurs qui sont
importants pour traiter les
femmes.68 Les femmes medecins
ont un role important a jouer pour
defendre le droit des femmes a
recevoir des services medicaux ade-
quats et appropries. II est egale-
ment important que les jeunes qui

envisagent une carriere en mede-
cine puissent etre exposes aux
modeles medicaux masculin et
feminin.

Le besoin de femmes medecins
se fait particulierement sentir en
milieu rural oiu beaucoup de
patientes expriment les memes
besoins et les memes desirs que les
femmes du milieu urbain de pou-
voir consulter des professionnels de
la sante du meme sexe. Les regions
rurales disposent de moins de ser-
vices de sante pourles femmes,
notamment les cliniques de depis-
tage du cancer du sein, les equipes
pour femmes victimes d'agression
sexuelle, les centres d'hebergement
et les services de counselling pour
femmes, 9-11 probleme qui est
aggrave par l'absence de transport
public dans de nombreux cas." On
a neglige la sante physique et psy-
chologique des femmes du milieu
rural, 10 et il faut accentuer la
recherche sur cet aspect et les autres
services de sante rurale.'2
Une recherche dans MEDLINE

et dans le Family Medicine Literature
Index retrospective jusqu'a 1990 et
une recherche manuelle dans le
Journal of Rural Health n.'ont pu iden-
tifier que sept articles touchant les
femmes medecins qui exercent en
milieu rural. Leurs bibliographies
furent passees en revue. Deux
recensions supplementaires de la lit-
terature furent effectue%es sur « les
ressources de sante accessibles pour
les femmes du milieu rural (et les
differences rurales-urbaines)>> et sur
«les preferences des patientes quant
au sexe des medecins>>. Nous avons
egalement consulte la Annotated
Bibliography of Women in Medicine de
Walters and McNeill, 13 une res-
source contenant plus de 450 refe-
rences de 1938 a 1993, afin d'iden-
tifier les articles touchant le milieu
rural.

Facteurs influenicant tous les
medecins du milieu rural
Entre la pratique urbaine et l'exer-
cice en milieu rural, on constate des
differences personnelles et profes-
sionnelles distinctives. La plupart des
medecins de famille du milieu rural
exercent dans un contexte oiu le sup-
port des specialistes est limite ou dis-
tant. Les quelques specialistes qui
exercent en milieu rural sont avant
tout des chirurgiens generaux, un
petit nombre d'internistes generaux
et quelques radiologues, psychiatres,
obstetriciens, anesthesistes et
autres."416 De plus, bon nombre de
regions rurales sont depourvues de
medecins de famille. Dans la partie
rurale de l'Ontario par exemple, on
compte un seul medecin de famille
par 1 751 habitants alors que le taux
provincial est de un par 1105 habi-
tants.'5 Cette penurie rend difficile
de limiter les exigences des patients
en termes de temps et de disponibi-
lite du medecin.
La plupart des medecins de

famille du milieu rural assurent une
vaste couverture de services medi-
caux hospitaliers en plus des soins
dispenses en cabinet, des visites a
domicile et des soins dans les foyers
de soins infirmiers. Dans une etude
ontarienne,'4 74,2% des medecins
du milieu rural oeuvraient au ser-
vice des urgences, 58,7% prati-
quaient l'obstetrique et 20,5%
etaient impliques en anesthesie. Le
travail est souvent imprevisible et
perturbe couramment 1'exercice en
cabinet, les activites recreatives, la
vie familiale et le sommeil. Les
medecins oeuvrant en milieu rural
sont egalement confrontes a des
obstacles a leur formation medicale
continue, notamment le temps, le
cou't des deplacements et la diffi-
culte d'organiser la couverture de la
pratique pour assister a des col-
loques ou a des congres.
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Recemment, une mission d'infor-
mation' mandatee par le ministere
de la Sante de l'Ontario,
l'Association des hopitaux de
l'Ontario et l'Association medicale de
l'Ontario a identifie plusieurs de ces
problemes et indique que la presta-
tion continue des services medicaux
de base etait a risque dans la plupart
des regions rurales de l'Ontario.

Le degre d'isolement et la taille
de la communaute sont egalement
importants. Une enquete de
l'Association medicale canadienne16
a revele que les medecins du milieu
rural situes pres des centres urbains
(moins de 60 km) etaient les plus
satisfaits de leur travail, des heures
de travail, du support professionnel,
de la disponibilite des specialistes,
de la formation medicale continue,
des possibilites de travail pour le
conjoint, des activites culturelles et
des services educatifs pour les
enfants. Par contre, ce sont les
medecins les plus eloignes (plus de
160km des centres urbains) et oeu-
vrant dans les regions rurales les
moins peuplees (moins de 5 000
habitants) qui ont rapporte le plus
faible taux de satisfaction.'6

Facteurs influen4ant les femmes
medecins en milieu rural
Les medecins sont souvent confrontes
a equilibrer leurs multiples roles ; ceci
s'applique particulierement aux
femmes medecins qui ont de jeunes
familles. Les difficultes d'etre a la
fois medecin, epouse, mere et une
personne autonome sont souvent
source de tensions.1825 Ces tensions
au niveau des roles surviennent
lorsqu'on essaie de gerer et de
s'acquitter des obligations liees a des
roles competitifs mais fluctuants.2'126
Independamment du fait qu'elles
poursuivent ou non une carriere a
temps plein, on s'attend souvent des
femmes qu'elles soient avant tout res-

ponsables du domicile et des enfants.
Dans de nombreux cas, les femmes
choisissent de ne pas deleguer les res-
ponsabilites du domicile tout en con-
tinuant d'exercer la medecine.'8 Une

27autre enquete menee aux Etats-
Unis aupres des femmes me'decins
qui font carriere en milieu universi-
taire a revele que seulement 4% de
leurs conjoints prenaient la responsa-
bilite primaire des soins aux enfants
lorsque ceux-ci etaient malades.

Chez les femmes medecins, il y a
une association entre la presence ou
l'absence de tensions autour des
roles et le niveau d'estime de soi et
de satisfaction au travail.21'28 Une
enquete menee aupres d'un echan-
tillon d'omnipraticiennes britan-
niques a revele que l'interference
entre le travail et la vie familiale etait
la source primaire de stress au travail
capable de predire des taux eleves
d'insatisfaction au travail et de dete-
rioration du bien-etre psycholo-
gique.~2 La capacite d'equilibrer la
*vie familiale et l'exercice de la mede-
cine influence directement le bien-
etre et la capacite de gerer le stress
relie au travail. Lorsqu'il est devenu
impossible de gerer ce stress, il arrive
souvent que la vie familiale et la car-
riere s'en trouvent affectees.202'2829

La pratique en milieu rural peut
compliquer davantage les multiples
roles des femmes medecins qui
doivent jongler avec leur carriere
medicale, leur couple, le domicile et
les enfants. En premier lieu, les res-
ponsabilites hospitalieres et la garde
apres les heures regulieres peuvent
etre difficiles pour les femmes
medecins qui ont des enfants. Le
fait d'etre mere affecte les heures de
travail alors que le fait d'etre pere
n'affecte pas les heures de travail
comme medecin.30

Le contexte rural offre moins de
possibilites de profiter d'un large
reseau de medecins avec qui partager

la tache lorsqu'on le desire. I1 est ega-
lement plus difficile de trouver
quelqu'un pour assurer la couverture
de la pratique dans les cas de conge
maternite puisque les medecins dis-
ponibles pour un remplacement pro-
longe en milieu rural sont plus rares
que les medecins disponibles pour un
remplacement de courte duree.

Le desir de faire un choix selectif
dans le champ de pratique peut
decourager les femmes medecins a
s'installer en milieu rural. Le ressen-
timent ou l'hostilite reelle ou percue
de la part des collegues masculins
peut convaincre une femme
medecin de s'installer en milieu
urbain oiu il est plus facile de limiter
sa pratique a celle du cabinet sans
avoir l'impression qu'elle neglige
une partie des << responsabilites >>

devolues aux medecins de la region,
par exemple l'urgence hospitaliere,
l'obstetrique et l'anesthesie.

Toutefois, les regions rurales
fournissent souvent aux femmes
medecins l'occasion d'etre impli-
quees dans la communaute. Elles
souffriront moins d'isolement
lorsqu'elles recherchent de l'aide
pour le soin des enfants puisque ces
communautes sont souvent plus
ouvertes a ce type d'aide, surtout
dans le cadre des soins d'urgence.

I1 existe des differences significa-
tives entre les conjoints des femmes
medecins et les conjointes de leurs
collegues masculins. Ogle et ses
collegues3' ont constate que 75%
des conjoints des femmes medecins
de famille etaient des professionnels
detenant un diplome universitaire
(habituellement des medecins) et un
emploi (98,9%). Par contre, moins
de 30% des femmes mariees a des
medecins de famille de sexe mas-
culin detenaient un diplome univer-
sitaire, seulement 33% detenaient
un emploi a l'exterieur du foyer et
seulement 13% avaient un emploi a
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temps plein.i' La difference en
termes de taux d'emploi entre les
conjoints des femmes et des
hommes medecins est plus marquee
lorsque les families ont des enfants.
La proportion des familles oiui les
deux conjoints poursuivent une car-
riere professionnelle est plus forte
chez les femmes medecins compara-
tivement aux familles des hommes
medecins, ce qui accro^lt la pression
sur les femmes dont les maris profes-
sionnels ont egalement des engage-
ments apres les heures retgulieres.

L'interet mutuel a vivre dans un
contexte rural est un element qui
influence autant l'homme que la
femme medecin a vouloir s'etablir
dans les regions rurales. Par ailleurs,
le medecin de sexe masculin liste
moins souvent que la femme
medecin l'opportunite d'emploi pour
le conjoint comme etant facteur
important.3' On peut donc dire que
l'absence d'opportunite d'emploi
pour le partenaire est un element cle
influencant la decision de la femme
medecin d'exercer en milieu rural.

Ce ne sont pas toutes les femmes
medecins qui sont mariees et qui ont
des enfants. Comparativement aux
medecins de sexe masculin, les
femmes medecins sont plus a risque
d'etre divorcees ou de n'avoirjamais
ete mariees. 193031 Pour les femmes
medecins celibataires, le contexte
rural offre un bassin plus petit de
contacts sociaux ou de partenaires
potentiels. En milieu rural, le main-
tien de frontieres appropriees dans
la relation medecin-patient peut
poser d'autres defis.32 A cause de ces
frontieres qu'impose la relation
patient-medecin, les patients ne sont
generalement pas des candidats
comme partenaires potentiels.33

Les modeles feminins de roles
sont importants pour les etudiantes
en medecine et les praticiens. 18,27
Jusqu'a tout recemment, la rarete

des femmes medecins oeuvrant en
milieu rural n'a pas permis aux etu-
diantes d'etre exposees a des
modeles de role de femmes medecins
qui illustrent les facons de reussir a
combiner la vie professionnelle et
personnelle dans un contexte rural.

Des enquetes effectuees aupres des
diplomes des programmes ameri-
cains de residence en medecine fami-
liale revelent que les femmes mede-
cins se sentent moins bien preparees
que leurs collegues masculins dans le
domaine des techniques chirurgi-
cales.34 De nombreuses femmes
medecins preferent se servir de leurs
habiletes cognitives plutot que des
habiletes techniques.34'35 Le fait, ou
parfois la simple perception, que
l'exercice en milieu rural necessite
une bonne mailtrise des actes tech-
niques pourrait detourner les femmes
medecins de la pratique rurale.

Analyse de ces preoccupations
Dans la plupart des pays industria-
lises, le recrutement et la retention
des medecins dans les regions
rurales constituent un probleme
serieux. Si la croissance actuelle du
nombre des femmes medecins exer-
Sant dans les regions urbaines se
poursuit, la penurie de medecins en
regions rurales pourrait s'aggraver.
Quels sont les facteurs capables de
modifier cette tendance ?

Independamment du sexe, l'exer-
cice en milieu rural presente des
defis pour tous les medecins.
L'examen de ces preoccupations et
des problemes connexes permettra
d'aider tous les medecins et la
population du milieu rural. 6"17'36'37
Les enjeux suivants sont particulie-
rement importants pour les femmes
medecins exerqant en milieu rural.

Formation d'e'quipes. II existe
plusieurs faSons d'aborder l'etendue
du champ de pratique auquel on

s'attend des medecins du milieu
rural comparativement aux mede-
cins du milieu urbain (y compris les
responsabilites hospitalieres). Un
nombre croissant de couples de
medecins realisent qu'ils peuvent
fonctionner en equipe et offrir la
souplesse necessaire pour satisfaire la
pratique rurale, le mariage et la
famille.38 Dans notre communaute,
deux couples de medecins de famille
ont choisi deux facons differentes de
partager la charge de travail. L'un de
ces couples est compose d'un
medecin de famille anesthesiste dont
le partenaire fait de l'obstetrique.
L'autre couple est constitue d'un
medecin qui assume la majeure
partie du travail hospitalier que com-
porte la pratique. L'element cle, c'est
la souplesse pour accommoder les
interets et les talents des individus.

Transformation de la pratique
rurale. La medecine rurale elle-
meme vit des changements.
Beaucoup de regions offrent main-
tenant des possibilites de salariat et
de pratique de groupe avec des
arrangements permettant la sou-
plesse et la creativite concernant le
travail et l'etendue du champ de
pratique. De plus, nombre de
medecins de sexe masculin plutot
enclins vers les actes techniques
reconnaissent les avantages d'avoir
dans le groupe des femmes mede-
cins qui contribuent une approche
differente et necessaire a des aspects
comme la sante de la femme.

Modes de remuneration. Les
modeles de remuneration qui recon-
naissent et recompensent adequate-
ment le travail de soiree, de nuit, de
fin de semaine et les aspects impre-
visibles de la pratique encourage-
ront certains medecins a participer
sans ressentiment a l'egard des
autres, hommes ou femmes, qui sont
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moins interesses a le faire. De facon
generale, les medecins n'eprouvent
pas de ressentiment lorsque d'autres
ne s'impliquent pas dans un aspect
de la pratique si cet aspect comporte
une forte remuneration.

Si les conditions de l'exercice en
milieu rural sont plus attrayantes,
plus de femmes medecins de famille
seront encouragees a s'etablir en
milieu rural, augmentant ainsi les
modeles de role tout en stimulant
l'interet pour le soutien et le partage
des taches.

Formation me'dicale. Plusieurs
aspects de la formation medicale
peuvent influencer la decision de
s 'etablir en milieu rural. Comme
pour les medecins de sexe masculin,
on pourrait s'attendre a ce que
l'admission dans les facultes de
medecine de candidates provenant
du milieu rural, combinee a des ses-
sions d'orientation et des expe-
riences positives de pratique rurale
pendant les etudes predoctorales et
postdoctorales, encourage plus de
femmes a choisir la pratique rurale
comme carriere.16,36,39-48
Non seulement la creation de

facultes de medecine dans les
regions rurales ou de programmes
decentralises et rattaches aux
facultes de medecine permettrait-
elle d'attirer les etudiantes interes-
sees par le milieu rural mais elle
augmenterait egalement les
chances d'attirer les partenaires
desireux de vivre et de travailler en
region rurale. Les femmes mede-
cins exercant en milieu rural et ser-
vant de modeles de role positifs
seront une composante importante
de ces facultes de medecine.18'25'27
L'ideal serait d'instaurer un pro-
gramme de formation souple oiu
l'on retrouverait des postes a temps
partiel et des sessions favorisant la
prise de conscience et des strategies

afin de mieux ge'rer le stress lie' a
ces roles. Ces programmes aideront
les femmes a mieux integrer les
experiences professionnelles, fami-
liales et personnelles.8'20'25

Competences spe'ciales. La pra-
tique en milieu rural necessite sou-
vent l'acquisition de competences
speciales. Les medecins des regions
rurales qui possedent des compe-
tences dans les domaines de l'anes-
thesie, de la chirurgie et de l'obste-
trique et des habiletes speciales en
psychiatrie et en sante de la femme
sont en forte demande. Cette situa-
tion offre aux femmes un vaste
choix pour acquerir des compe-
tences speciales necessaires a la
pratique rurale tout en leur per-
mettant de maintenir un champ de
pratique limite.

Education des enfants. Les ser-
vices educatifs pour les enfants sont
une consideration importante pour
le recrutement et la retention des
medecins en milieu rural.'6 Les
regions qui offrent de bonnes pos-
sibilites educatives sont plus sus-
ceptibles de retenir leurs medecins
et d'influencer les etudiants a
revenir dans leur milieu. Tout
comme une agriculture viable vise
a rendre la terre fertile et produc-
tive pour les generations presente
et future, les regions rurales
peuvent egalement prendre des
moyens pour faciliter la venue de
professionnels dans leur milieu.

Avantages. Dans de nombreuses
communaut's rurales, le mode de
vie et le travail procurent certains
avantages comme le fait de vivre
dans un contexte que choisissent
souvent les gens de la ville pour
leurs vacances, leurs activites
recreatives, reduire au minimum
des trajets quotidiens pour se rendre

au travail et pour leur securite per-
sonnelle puisque les risques sont
presque absents. La metdecine
rurale est variee et remplie de defis.
Les medecins du milieu rural pos-
sedent souvent une meilleure com-
prehension de leurs patients qu'ils
connaissent dans leurs differents
roles. Le sentiment d'appartenance
a la communaute est probablement
l'aspect le plus important de la vie a
la campagne. I1 est plus facile pour
les medecins, les conjoints et les
enfants d'avoir des liens plus etroits
et d'etre davantage impliques que
leurs collegues des grands centres.
Les occasions de s'impliquer au sein
de sa communaute sont illimitees.
Deux des auteurs forment un
couple de medecins qui apprecie
depuis 17 ans les defis et les avan-
tages de la pratique en milieu rural.

Conclusion
Le nombre croissant des femmes
medecins et les caracteristiques par-
ticulieres de l'exercice en milieu
rural posent des defis speciaux pour
l'avenir. I1 faut accentuer la
recherche sur les femmes exercant
en milieu rural afin de promouvoir
cette composante importante des
soins medicaux. II en resultera une
pratique rurale plus satisfaisante
pour beaucoup de medecins, autant
hommes que femmes, et des soins
d'une grande qualite pour les com-
munautes rurales. Oui, il se peut en
effet que l'herbe soit plus verte a la
campagne ! s
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presence of fixed left ventricular oufflow obstruction.
PRECAUTIONS
Peripheral Edema. Mild to moderate peripheral edema was the most
common adverse event in the clinical trials. The incidence of peripheral
edema was dose-dependent. Frequency of peripheral edema ranged
from about 10 percent in patients under 50 years of age taking 5 mg
daily to about 30 percent in those over 60 years of age taking 20 mg
daily. This adverse effect generally occurs within 2-3 weeks of the
initiation of treatment. Care should be taken to differentiate this
peripheral edema from the effects of increasing left ventricular
dysfunction.
Use In Elderly Patients or in Patients with Impaired Liver Function.
Patients over 65 years of age as well as patients with impaired liver
function may have elevated plasma concentrations of felodipine and,
therefore, may require lower doses of PLENDIL. These patients should
have their blood pressure monitored closely during the initial
administration and dosage adjustment of PLENDIL, and should rarely
require doses above 10 mg per day. (See Pharmacokinetics and
DOSAGE AND ADMINISTRATION.)
Gingival Hyperplasla. PLENDIL can induce gingival enlargement in
patients with pronounced gingivitis and parodontitis. However, such
changes may be reversed by measures of good oral hygiene and
mechanical debridement of the teeth.
Pregnancy and Lactation. See CONTRAINDICATIONS.
Use in Children. PLENDIL is not recommended in children since the
safety and efficacy in children have not been established.
Drug Interactions. Beta-Adrenoceptor Blocking Agents: A pharma-
cokinetic study of felodipine in conjunction with metoprolol demon-

strated no significant effects on the pharmacokinetics of felodipine. The
AUC and C, of metoprolol, however, were increased approximately 31
and 36 percent, respectively. In controlled clinical trials, however, beta-
blockers including metoprolol were concurrently administered with
felodipine and were well tolerated.
Cimetidine: In healthy volunteers pharmacokinetic studies showed an
approximately 50 percent increase in the area under the plasma
concentration time curve (AUC) as well as the C. of felodipine when
given concomitantly with cimetidine. It is anticipated that a clinically
significant interaction may occur in some hypertensive patients.
Therefore, it is recommended that low doses of PLENDIL be used when
given concomitantly with cimetidine.
Digoxin: When given concomitantly with felodipine as conventional
tablets the peak plasma concentration of digoxin was significantly
increased. With the extended release formulation of felodipine there was
no significant change in peak plasma levels or AUC of digoxin.
Phenytoin, carbamazepine and phenobarbital: In a pharmacokinetic
study maximum plasma concentrations of felodipine were considerably
lower in epileptic patients on long term anticonvulsant therapy
(phenytoin, carbamazepine, phenobarbital) than in healthy volunteers.
The mean area under the felodipine plasma concentration-time curve
was also reduced in epileptic patients to approximately 6% of that
observed in heaithy volunteers. Since a clinically significant interaction
may be anticipated, alternative antihypertensive therapy should be
considered in these patients.
Other Concomitant Therapy: In heaithy subjects there were no clinically
significant interactions when felodipine was given concomitantly with
indomethacin or spironolactone.
ADVERSE REACTIONS
In 1102 patients treated with felodipine, either alone or in combination
with other antihypertensive agents, adverse events were reported in
52% of patients and caused discontinuation of therapy in 9%/o. The most
common adverse events (incidence of at least 1%) were: peripheral
edema (21.3%), headache (14.9%), feeling of warmth/flush (13.2%),
dizziness/vertigo (4.6%), fatigue (2.4%), palpitation (1.6%),
extrasystoles (1.5%), nausea (1.5%), pain (1.5%), paraesthesia (1.2%),
chest pain (1.1%).

In addition, the following events were reported with an incidence of
less than 1 percent (Adverse Events that were Judged Serious are in
Bold Face): Cardiovascular: angina pectorls, myocardial infaretion,
atrlal fibrillation, arrhythmia, abnormal ECG, AV block, bundle branch
block, postural hypotension, syncope, tachycardia, bradycardia. Central
& Peripheral Nervous System: brain stem disorder, tremor, abnormal
gait, anxiety, depression, insomnia, nervousness, somnolence, agitation,
apathy, increased appetite, impaired concentration, confusion,
emotional lability, hallucination, sleep disorder, malaise.
Gastrointestinal: abnormal hepatic function, cholestatic hepatitis,
abdominal pain, vomiting, constipation, diarrhea, dyspepsia, dysphagia,
flatulence, gingivitis, gum hyperplasia, gingival bleeding, dry mouth,
salivary gland enlargement. Dermatologic: photosensitivity reaction,
erythema nodosum, eczema, pruritus, rash, increased sweating.
Musculo-skeletal: arthralgia, myalgia. Respiratory: cough, dyspnea.
Genito-urinary: impotence, dysuria, frequent urination. Others:abnormal
vision, anemia, substernal chest pain, asthenia, generalized edema,
periorbital edema, facial edema, change in weight, chills.
Laboratory tests: For the following laboratory values statistically
significant decreases were observed; bilirubin, red blood count,
hemoglobin, and urate. Statistically significant increases were found in
erythrocyte sedimentation rate and thrombocyte count. None of these
changes were considered to be of clinical significance.
In addition, the following abnormal blood chemistry results were
reported: hypokalemia, hyperkalemia, hyponatremia.
DOSAGE AND ADMINISTRATION
PLENDIL should be swallowed whole and not crushed or chewed.
The dose should be adjusted individually according to patient

response.
The recommended initial dose is 5 mg once daily. The 2.5 mg tablet is

available for dose titration purposes. The usual maintenance dosage
range is 5-10 mg once daily. Dose adjustment, if necessary, should be
done at intervals of not less than two weeks. The maximum
recommended daily dose is 20 mg once a day. In clinical trials 20 mg
once daily showed an increased blood pressure response but also a
large increase in the rate of peripheral edema and other vasodilatory
adverse events (see ADVERSE REACTIONS). Modification of the
recommended dosage is usually not required in patients with renal
impairment. Plendil tablets are extended release, film-coated tablets,
containing felodipine in strengths of 2.5 mg, 5 mg and 10 mg.
Use in the Elderly or in Patients with Impaird Liver Function. Patients
over 65 years of age or patients with impaired liver function, may have
elevated plasma concentrations of felodipine (see PRECAUTIONS). In
these patients an initial treatment of 2.5 mg daily should be considered.
In general, doses above 10 mg should not be considered in these patients.
Product monograph available on request.
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